



MEDICAL COVERAGE GUIDELINES
SECTION: DRUGS

ORIGINAL EFFECTIVE DATE: 06/29/12
LAST REVIEW DATE: 02/04/14
LAST CRITERIA REVISION DATE: 02/04/14
ARCHIVE DATE:

REMICADE® (infliximab)

Coverage for services, procedures, medical devices and drugs are dependent upon benefit eligibility as outlined in the member's specific benefit plan. This Medical Coverage Guideline must be read in its entirety to determine coverage eligibility, if any.

The section identified as "Description" defines or describes a service, procedure, medical device or drug and is in no way intended as a statement of medical necessity and/or coverage.

The section identified as "Criteria" defines criteria to determine whether a service, procedure, medical device or drug is considered medically necessary or experimental or investigational.

State or federal mandates, e.g., FEP program, may dictate that any drug, device or biological product approved by the U.S. Food and Drug Administration (FDA) may not be considered experimental or investigational and thus the drug, device or biological product may be assessed only on the basis of medical necessity.

Medical Coverage Guidelines are subject to change as new information becomes available.

For purposes of this Medical Coverage Guideline, the terms "experimental" and "investigational" are considered to be interchangeable.

BLUE CROSS®, BLUE SHIELD® and the Cross and Shield Symbols are registered service marks of the Blue Cross and Blue Shield Association, an association of independent Blue Cross and Blue Shield Plans. All other trademarks and service marks contained in this guideline are the property of their respective owners, which are not affiliated with BCBSAZ.

Description:

Remicade (infliximab) is a tumor-necrosis factor (TNF) inhibitor. TNF inhibitors are naturally occurring proteins involved in the body's normal immune responses. Overproduction of TNF can cause inflammation and tissue damage. TNF inhibition may ease certain inflammatory disease symptoms and prevent disease progression.



MEDICAL COVERAGE GUIDELINES
SECTION: DRUGS

ORIGINAL EFFECTIVE DATE: 06/29/12
LAST REVIEW DATE: 02/04/14
LAST CRITERIA REVISION DATE: 02/04/14
ARCHIVE DATE:

REMICADE (infliximab)

Description: (cont.)

Remicade (infliximab) is generally given to individuals who fail or have had an inadequate response to conventional therapy. However, not all individuals respond to infliximab and some individuals lose response over time. An estimated one-third of individuals do not respond to induction therapy (primary nonresponse), and among initial responders, response wanes over time in approximately 20% to 60% of individuals (secondary nonresponse). The reason for therapeutic failures remains a matter of debate. One proposed factor associated with loss of response is the production of antidrug antibodies, which accelerate clearance of the drug. The measurement of serum concentrations of infliximab and antibodies to infliximab have been investigated as a method to determine if an individual has developed antibodies to infliximab. Prometheus® Laboratories Inc. Anser™ IFX test is one test that measures serum concentrations of infliximab and antibodies to infliximab.

Definitions:

Adult: Age 18 years and older

MEDICAL COVERAGE GUIDELINES
SECTION: DRUGS

ORIGINAL EFFECTIVE DATE: 06/29/12
LAST REVIEW DATE: 02/04/14
LAST CRITERIA REVISION DATE: 02/04/14
ARCHIVE DATE:

REMICADE (infliximab) (cont.)

Criteria:

See Resources section for FDA-approved dosage.

- FDA-approved dosage of Remicade is considered **medically necessary** with documentation of **ALL** of the following:
 1. **ONE** of the following:
 - Reducing signs and symptoms and inducing and maintaining clinical remission in moderately to severely active Crohn's disease in adults who have had an inadequate response to conventional therapy
 - Reducing the number of draining enterocutaneous and rectovaginal fistulas and maintaining fistula closure in fistulizing Crohn's disease in adults
 - Reducing signs and symptoms and inducing and maintaining clinical remission in individuals 6 years of age and older with moderately to severely active Crohn's disease who have had an inadequate response to conventional therapy
 - Reducing signs and symptoms, inducing and maintaining clinical remission and mucosal healing and eliminating corticosteroid use in adults with moderately to severely active ulcerative colitis who have had an inadequate response to conventional therapy
 - Reducing signs and symptoms and inducing and maintaining clinical remission in individuals 6 years of age and older with moderately to severely active ulcerative colitis who have had an inadequate response to conventional therapy
 - Active ankylosing spondylitis, psoriatic arthritis or moderately to severely active rheumatoid arthritis in combination with methotrexate, who failed response to conventional therapy (unless otherwise contraindicated) or an inadequate response (as defined by prescribing provider)
 - Chronic severe (i.e., extensive and/or disabling) plaque psoriasis in adults who are candidates for systemic therapy and when other systemic therapies are medically less appropriate
 2. No evidence of active serious infections including clinically important localized infections or sepsis when initiating or continuing therapy
 3. Evidence of testing for latent tuberculosis before Remicade use and during therapy and any treatment for latent infection has been initiated prior to Remicade therapy
 4. Evidence of ongoing monitoring in individuals who are known hepatitis B carriers for reactivation of this viral infection during Remicade therapy
 5. No evidence of jaundice or marked liver enzyme elevations (e.g., ≥ 5 times the upper limit of normal)
 6. No evidence of lupus-like syndrome or autoimmune hepatitis while on Remicade therapy
 7. Evidence of close monitoring in individuals who have a history of or develop heart failure while on Remicade therapy
 8. Remicade is not being used concurrently with anakinra (e.g., Kineret®), abatacept (e.g., Orencia®), tocilizumab (e.g., Actemra®), other biological therapeutics, or live vaccines
 9. Dosage is not greater than the FDA approved dosing for the labeled indication (refer to dosing table)

MEDICAL COVERAGE GUIDELINES
SECTION: DRUGS

ORIGINAL EFFECTIVE DATE: 06/29/12
LAST REVIEW DATE: 02/04/14
LAST CRITERIA REVISION DATE: 02/04/14
ARCHIVE DATE:

REMICADE (infliximab) (cont.)

Criteria: (cont.)

- The use of Remicade for the treatment of individuals 16 years of age or older with moderate to severe chronic pulmonary sarcoidosis is considered **medically necessary** with documentation of **ALL** the following:
 1. Failed response to treatment with at least two other regimens of conventional therapy of at least three months duration (unless otherwise contraindicated)
 2. Drug is being used to reduce signs and symptoms or to inhibit the progression of structural damage or to improve physical function
 3. No active or latent infection present (e.g., TB, cocci, hepatitis C) or presence of any type of wounds
 4. Not currently on immunomodulator therapy (e.g., Amevive®, Enbrel®, Humira®, Kineret or Orencia)
 5. No comorbidity of any demyelinating disease is present (e.g., multiple sclerosis, etc.)
 6. Dosage is not greater than initial dosing of 3 mg/kg administered intravenously at weeks 0, 2 and 6, followed by maintenance dosing of 3mg/kg administered intravenously every 6-8 weeks*.
- The use of Remicade is considered **medically necessary** for treatment of individuals 2 years of age and older with moderately to severely active polyarticular juvenile idiopathic arthritis with documentation of **ALL** of the following:
 1. Failed response to conventional therapy and to age-appropriate alternative TNF therapy (e.g., Enbrel, Humira, Orencia) (unless otherwise contraindicated)
 2. Drug is being used to reduce signs and symptoms of the disease
 3. No active or latent infection present (e.g., TB, cocci, hepatitis C), or presence of wounds of any type
 4. Not currently on immunomodulator therapy (e.g., Amevive, Enbrel, Humira, Kineret or Orencia)
 5. No comorbidity of any demyelinating disease is present (e.g., multiple sclerosis, etc.)
 6. Dosage is not greater than an initial dose of 3 mg/kg to 5 mg/kg intravenously followed in 2 weeks by another 3 mg/kg to 5 mg/kg intravenously then 3 mg/kg to 5 mg/kg intravenously every 4-8 weeks thereafter*
- * Review by the clinical pharmacist, and/or medical director(s) and/or clinical advisor(s) is required if medication dosages differ from those listed above.

MEDICAL COVERAGE GUIDELINES
SECTION: DRUGS

ORIGINAL EFFECTIVE DATE: 06/29/12
LAST REVIEW DATE: 02/04/14
LAST CRITERIA REVISION DATE: 02/04/14
ARCHIVE DATE:

REMICADE (infliximab) (cont.)

Criteria: (cont.)

- The use of Remicade for the treatment of refractory uveitis is considered **medically necessary** with documentation of **ALL** of the following:
 1. Failed response to conventional therapy (unless otherwise contraindicated)
 2. No active or latent infection present (e.g., TB, cocci, hepatitis C), or presence of wounds of any type
 3. Not currently on immunomodulator therapy (e.g., Amevive, Enbrel, Humira, Kineret or Orencia)
 4. No comorbidity of any demyelinating disease is present (e.g., multiple sclerosis, etc.)
- Remicade for all other indications not previously listed or if above criteria not met is considered **experimental or investigational** based upon:
 1. Insufficient scientific evidence to permit conclusions concerning the effect on health outcomes, and
 2. Insufficient evidence to support improvement of the net health outcome, and
 3. Insufficient evidence to support improvement of the net health outcome as much as, or more than, established alternatives, and
 4. Insufficient evidence to support improvement outside the investigational setting.

Measurement of Antibodies to Infliximab:

- Measurement of antibodies to infliximab in an individual receiving treatment with infliximab, either alone or as a combination test which includes the measurement of serum infliximab levels, is considered **experimental or investigational** based upon:
 1. Insufficient scientific evidence to permit conclusions concerning the effect on health outcomes, and
 2. Insufficient evidence to support improvement of the net health outcome.

Measurements include, *but are not limited to:*

- Anser IFX test

MEDICAL COVERAGE GUIDELINES
SECTION: DRUGS

ORIGINAL EFFECTIVE DATE: 06/29/12
LAST REVIEW DATE: 02/04/14
LAST CRITERIA REVISION DATE: 02/04/14
ARCHIVE DATE:

REMICADE (infliximab) (cont.)

Resources:

1. 2.04.84 BCBS Association Medical Policy Reference Manual. Measurement of Serum Antibodies to Infliximab and Adalimumab. Re-issue date 09/12/2013, issue date 08/09/2012.
2. 5.01.15 BCBS Association Medical Policy Reference Manual. Infliximab. Re-issue date 10/10/2013, issue date 02/15/2002.
3. Biologics & Non-TNF Agents Potentially Winners in the New ACR Guidelines for Early & Experienced Rheumatoid Arthritis (RA) Patients *Specialty Pharma Journal*. Received 06/11/2012.
4. Remicade (infliximab) Treatment of Inflammatory Eye Disease. 04/17/2007 2007:1-11.
5. Remicade (infliximab) Treatment of Sarcoidosis. 07/06/2007 2007.
6. American Academy of Ophthalmology. Tame Inflammation: 10 Immunosuppressive Drugs to Consider. *EyeNet Magazine*. Accessed 05/07/2007 2007.
7. Baughman RP, Drent M, Kavuru M, et al. Infliximab therapy in patients with chronic sarcoidosis and pulmonary involvement. *Am J Respir Crit Care Med*. 2006 Oct 1 2006;174(7):795-802.
8. Canadian Agency for Drugs and Technologies in Health. Technology Report Summary: Infliximab and Etanercept in Rheumatoid Arthritis: Timing, Dose Escalation, and Switching. *Technology Report Summaries*. Last Updated 04/18/2006, Accessed 06/05/2007 & 07/11/2007.
9. Canadian Agency for Drugs and Technologies in Health. Technology Report: Infliximab and Etanercept in Rheumatoid Arthritis: Timing, Dose Escalation, and Switching. 03/2007, Received 06/04/2007 2007(86).
10. ClinicalTrials.gov. A Clinical Trial of Infliximab for Uveitis. 01/05/2006 2006.
11. De Marco G, Gerloni V, Pontikaki I, et al. [Long-term evaluation of infliximab in the treatment of persistently active juvenile idiopathic arthritis refractory to conventional therapy.]. *Reumatismo*. 2007 Jan-Mar 2007;59(1):50-56.
12. de Oliveira SK, de Almeida RG, Fonseca AR, Rodrigues MC, Sztajnbock F, Diniz C. [Indications and adverse events with the use of anti-TNFalpha agents in pediatric rheumatology: experience of a single center]. *Acta Reumatol Port*. 2007 Apr-Jun 2007;32(2):139-150.
13. Denys BG, Bogaerts Y, Coenegrachts KL, De Vriese AS. Steroid-resistant sarcoidosis: is antagonism of TNF-alpha the answer? *Clin Sci (Lond)*. 2007 Mar 2007;112(5):281-289.

MEDICAL COVERAGE GUIDELINES
SECTION: DRUGS

ORIGINAL EFFECTIVE DATE: 06/29/12
LAST REVIEW DATE: 02/04/14
LAST CRITERIA REVISION DATE: 02/04/14
ARCHIVE DATE:

REMICADE (infliximab) (cont.)

Resources (cont.)

14. Foeldvari I, Nielsen S, Kummerle-Deschner J, et al. Tumor Necrosis Factor-alpha Blocker in Treatment of Juvenile Idiopathic Arthritis-Associated Uveitis Refractory to Second-line Agents: Results of a Multinational Survey. *J Rheumatol*. 2007 Mar 1 2007.
15. Galor A, Perez VL, Hammel JP, Lowder CY. Differential effectiveness of etanercept and infliximab in the treatment of ocular inflammation. *Ophthalmology*. 2006 Dec 2006;113(12):2317-2323.
16. Gartlehner G, Hansen RA, Jonas BL, Thieda P, Lohr KN. Biologics for the treatment of juvenile idiopathic arthritis: a systematic review and critical analysis of the evidence. *Clin Rheumatol*. 2008 Jan 2008;27(1):67-76.
17. Genentech Barron H. Voluntary Market Withdrawal of Raptiva® (efalizumab) Patient Letter. 04/08/2009 2009.
18. Genentech Barron H. Voluntary Market Withdrawal of Raptiva® (efalizumab) Healthcare Professional Letter. 04/08/2009 2009.
19. Genentech Howell S. Voluntary Market Withdrawal of Raptiva® (efalizumab) Ancillary Provider Letter. 04/08/2009 2009.
20. Gerloni V, Pontikaki I, Gattinara M, Fantini F. Focus on adverse events of TNF{alpha} blockade in JIA in an open monocentric long-term prospective study of 163 patients. *Ann Rheum Dis*. 2007 Nov 2 2007.
21. Hale S, Lightman S. Anti-TNF therapies in the management of acute and chronic uveitis. *Cytokine*. 2006 Feb 21 2006;33(4):231-237.
22. Kahn P, Weiss M, Imundo LF, Levy DM. Favorable response to high-dose infliximab for refractory childhood uveitis. *Ophthalmology*. 2006 May 2006;113(5):860-864.e862.
23. Levalampi T, Honkanen V, Lahdenne P, Nieminen R, Hakala M, Moilanen E. Effects of infliximab on cytokines, myeloperoxidase, and soluble adhesion molecules in patients with juvenile idiopathic arthritis. *Scand J Rheumatol*. 2007 May-Jun 2007;36(3):189-193.
24. Milman N, Andersen CB, Hansen A, et al. Favourable effect of TNF-alpha inhibitor (infliximab) on Blau syndrome in monozygotic twins with a de novo CARD15 mutation. *APMIS*. 2006 Dec 2006;114(12):912-919.
25. Munoz-Fernandez S, Martin-Mola E. Uveitis. *Best Pract Res Clin Rheumatol*. 2006 Jun 2006;20(3):487-505.

MEDICAL COVERAGE GUIDELINES
SECTION: DRUGS

ORIGINAL EFFECTIVE DATE: 06/29/12
LAST REVIEW DATE: 02/04/14
LAST CRITERIA REVISION DATE: 02/04/14
ARCHIVE DATE:

REMICADE (infliximab) (cont.)

Resources (cont.)

26. Norambuena RX, Mallol J, Rios MG, Quevedo RF, Quezada LA. Therapeutic effects of the anti-tumor necrosis factor monoclonal antibody, infliximab, in four children with refractory juvenile idiopathic arthritis. *Allergol Immunopathol (Madr)*. 2007 Mar-Apr 2007;35(2):52-56.
27. Pontikaki I, Gerloni V, Gattinara M, et al. [Side effects of anti-TNFalpha therapy in juvenile idiopathic arthritis]. *Reumatismo*. 2006 Jan-Mar 2006;58(1):31-38.
28. Rajaraman RT, Kimura Y, Li S, Haines K, Chu DS. Retrospective case review of pediatric patients with uveitis treated with infliximab. *Ophthalmology*. 2006 Feb 2006;113(2):308-314.
29. Ruperto N, Lovell DJ, Cuttica R, et al. A randomized, placebo-controlled trial of infliximab plus methotrexate for the treatment of polyarticular-course juvenile rheumatoid arthritis. *Arthritis Rheum*. 2007 Sep 2007;56(9):3096-3106.
30. Saleh S, Ghodsian S, Yakimova V, Henderson J, Sharma OP. Effectiveness of infliximab in treating selected patients with sarcoidosis. *Respir Med*. 2006 Nov 2006;100(11):2053-2059.
31. Saurenmann RK, Levin AV, Rose JB, et al. Tumour necrosis factor alpha inhibitors in the treatment of childhood uveitis. *Rheumatology (Oxford)*. 2006 Aug 2006;45(8):982-989.
32. TEC Clearinghouse News. CADTH Report on Infliximab and Etanercept in Rheumatoid Arthritis. 06/01/2007 2007.
33. Theodossiadis PG, Markomichelakis NN, Sfikakis PP. Tumor necrosis factor antagonists: preliminary evidence for an emerging approach in the treatment of ocular inflammation. *Retina*. 2007 Apr-May 2007;27(4):399-413.
34. Tynjala P, Lahdenne P, Vahasalo P, Kautiainen H, Honkanen V. Impact of anti-TNF treatment on growth in severe juvenile idiopathic arthritis. *Ann Rheum Dis*. 2006 Aug 2006;65(8):1044-1049.
35. Wegscheider BJ, El-Shabrawi L, Weger M, et al. Adverse skin reactions to infliximab in the treatment of intraocular inflammation. *Eye*. 2007 Apr 2007;21(4):547-549.

MEDICAL COVERAGE GUIDELINES
SECTION: DRUGS

ORIGINAL EFFECTIVE DATE: 06/29/12
LAST REVIEW DATE: 02/04/14
LAST CRITERIA REVISION DATE: 02/04/14
ARCHIVE DATE:

REMICADE (infliximab) (cont.)

Resources (cont.)

Remicade Package Insert.

- FDA-approved indication and dosage:

Indication	Recommended Dose
Adults with: Crohn's disease Fistulizing Crohn's disease	5 mg/kg given as an IV induction regimen at 0, 2 and 6 weeks followed by a maintenance regimen of 5 mg/kg IV every 8 weeks thereafter. For adult patients who respond and then lose their response, consideration may be given to treatment with 10 mg/kg. Patients who do not respond by Week 14 are unlikely to respond with continued dosing and consideration should be given to discontinue REMICADE in these patients.
Pediatric Crohn's disease (age 6 years and older)	5 mg/kg IV induction regimen at 0, 2 and 6 weeks followed by a maintenance regimen of 5 mg/kg IV every 8 weeks thereafter.
Adult Ulcerative Colitis	5 mg/kg IV induction regimen at 0, 2 and 6 weeks followed by a maintenance regimen of 5 mg/kg IV every 8 weeks thereafter.
Pediatric Ulcerative Colitis (age 6 years and older)	5 mg/kg IV induction regimen at 0, 2 and 6 weeks followed by a maintenance regimen of 5 mg/kg IV every 8 weeks thereafter.
Rheumatoid Arthritis	3 mg/kg intravenous (IV) induction regimen at 0, 2 and 6 weeks followed by a maintenance regimen of 3 mg/kg every 8 weeks thereafter. For patients who have an incomplete response, consideration may be given to adjusting the dose up to 10 mg/kg or treating as often as every 4 weeks bearing in mind that risk of serious infections is increased at higher doses. Remicade should be given in combination with methotrexate.
Ankylosing Spondylitis	5 mg/kg given as an IV induction regimen at 0, 2 and 6 weeks followed by a maintenance regimen of 5 mg/kg IV every 6 weeks thereafter.
Psoriatic Arthritis	5 mg/kg IV induction regimen at 0, 2 and 6 weeks followed by a maintenance regimen of 5 mg/kg IV every 8 weeks thereafter. Remicade can be used with or without methotrexate.
Adult Plaque Psoriasis	5 mg/kg given as an IV induction regimen at 0, 2 and 6 weeks followed by a maintenance regimen of 5 mg/kg IV every 8 weeks thereafter.

Adult: Age 18 years and older